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Prufbericht - Nr.: 2
50141724 001 Page 81 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK.
Frequency Ta k | Meas. | Bandwidth | Pol | Gore | Mergin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Irns} |E} | B
1240 0000040 3E | oe0d 1000000 | W BN [EH 744
TH23 00000 377 | oond | ioenann | v | 78| A& TA4
A58 £ 434 | 104 1 00 | W .7 .2 744
X [ 411 [ T 4 T 400 | 4.2 ] T44
13746 L0000 B3 | Jocod o0 400 | ¥ EX] BT 744
7917 000000 EREEE 1000 400 | W 0.1 8.2 744
Limit and Margin AV
Frequancy Average | Woac. | Bandwidth | Pol | Corre | Margin | Liel - Corment
IMHzY [dBsTm) | Time [kHzl WHEl | -AVG AVG
[meat MB) | [dEpm)
[EL ST FEENELE] 1060 408 |V EEN] ELE3 L K]
1523000000 9.8 | Toend 000 404 | W EFE] EL I K
A58 100000 361 | Tooid o0 400 | W EN] 7 e B0
T 00004 FAE | TEd 100 408 | W 532 BE X
T ATHEN00CA0 | BAT | lataa | tataana [V [ B4 R 40
74110000440 427 | 1aeaq 100 4460 | W 181 113 [ENi]
:1_1 H? Chew
Tasted by: / Fraviewed by:
20180113
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Page 82 of 161

50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Reprort o
Rasull:
SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record (Emission)

Seikaky

hcer

LD mixar 1024 33

FCC Part 15

Radiated Emission
Tranamiting BOR-Lowy
217, 81 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

2ANGATSONI Gz
34

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Jody hen
Fraviewed by:

2180113

Tasted by:
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Prufbericht - Nr.: 2
50141724 001 Page 83 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK
Frequency Tl k| Meaa. | Bandwidth | Pel | Gz | Harmin Limit = Comment
(MHz=} [dBpml | Time [xH= day | -Pie P
[mns} dE} | [dEpim)
1240 0000010 313 | 10004 1000000 | EEX [ 744
A3 000N T T T O WA T4
4404 H0ae0 0 487 | 1080 4 140 A48 | H =74 288 744
[ TenE o A5 | 16 A 14t 08 | H EX] 5 T44
[ B89 000000 FEREE] Ta00.0ad | A 56 =4 744
7056 000000 E6.3 | 10004 1O 000 | H 10.4 8.7 744
Limit and Margin AV
Frequancy Avarage | Mass. | Bandwidith | Bel | Cor | Margin | Llemdt - Camens e
IMHZ) [dBp¥im} | Time [kHz} HE) [ -AVGE AVE
[} WEY | (B
LEL ] 4.5 | 1o A 1460 408 | H EEX] 3EE 2 K]
F533.0000040 FFREEEE] TOC0000 | H 0.7 F] 5.4
A0 000004 420 | 100040 1000000 | H EX 20 5.4
TIAE 00604 RN TAEE 468 | H EX] RN CE X
BISTO00000 | 394 [ 10004 | 1000000 | H TEA 147 B0
7450 000000 431 | 1064 100 400 | H 104 K] [ENi]
:11 I:';f v
Tasted by: / Fraviewed by:
20180113
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Prafbericht - Nr.: 50141724 001 Page 84 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Tranamiting BOR-Lowy

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1GHz-18EHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f2 FKE

Ll m A8 Wine
o

AT5000 GHz
d BN

1G 25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

:l'ric";r' Cher
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 2
50141724 001 Page 85 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK
Frequency Tl k| Meaa. | Bandwidth | Pel | Gz | Harmin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
[mns} dE} | [dEpim)
1240 0000010 FRETEE 1000000 | W EEX] [ 744
1523 L0000 e T T T EEEN R T4
4404 f0ae0 0 404 | 1000 4 140 A48 | Y 7.4 1 744
[ Tam phaeaa 413 | 16 A THeH 108 | W EE] E-k T44
[ “6374.000000 B9 | Jacad a0 004 | ¥ 54 3.1 744
7 HO8 000000 BG40 | 10004 TO00 400 | W 10.0 8.1 744
Limit and Margin AV
Frequancy Avarage | Mass. | Bandwidith | Bel | Cor | Margin | Llemdt - Camens e
IMHZ) [dBp¥im} | Time [kHz} HE) [ -AVGE AVE
[meat MB) | [dEpm)
LEL ] 193 | 166d A 160 408 | W 8.0 ELE 2 K]
1524 0000040 EEREEE A0 000 | W 7.3 E[3 5.4
A0 000004 423 | 10004 1000000 | W EX 117 5.4
T3ET G064 PR A5 868 | W 48 FRE] CE X
C RITAL00004 | 3AA | 10004 | 1000408 |V X 183 B0
ATASA 0ha000 428 | 1aea4 1004 400 | W 10.0 115 44
:11 H‘; Chew
Tasted by: / Fraviewed by:
20180113
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50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Reprort o
Rasull:
SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record (Emission)

Seikaky

hcer

LD mixar 1024 33
FCC Part 15

Radiated Emission
Transamiting BOR-Mid)
217, 81 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

2440750000 GHz
3543 3-a By Wi

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Ty her
Fraviewed by:
20180113

Tasted by:
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Prufbericht - Nr.: 2
50141724 001 Page 87 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK.
Frequency Ta k | Meas. | Bandwidth | Pol | Gore | Mergin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Irns} dE} | B
1240 0000040 32 | joend 1000000 | H BN [E 744
BRI 317 | o004 | ioen4na | A | A4 £ TA4
Aae fhaead 2| e 1o 440 | H .4 MHa 744
| T3 thacnd A d [T A o0 400 | H 4.0 =1 T44
13746 LO0C00 E10 | Jocad a0 404 | A EX] FER] 744
77970000000 E46 | 10004 Tao0 400 | A 0.4 8.4 744
Limit and Margin AV
Frequancy Average | Woac. | Bandwidth | Pol | Corre | Margin | Liel - Corment
IMHzY [dBsTm) | Time [kHzl WHEl | -AVG AVG
[meat WB) | [dEpm)
[EL T EEERELE] 10640 408 | H EER] a5y L K]
1510000000 EEEEFEE ToCo 404 | A 8.4 EF K
ARED 00000 6.1 | 10004 000 400 | H 74 e B0
TIET TOGE04 EER I VDA 00 | H X TEE X
CATARR0OCA0 | BAe | 100a0 | taoadnn [ H EXS 154 40
Tam o004 4249 | 1aea4 100 44060 | H 16.4 111 [ENi]
:1_1 H? Chew
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 88 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transamiting BOR-Mid)

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1GHz-18EHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f2 FKE

Ll m A8 Wine
o

244075000

1G 25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

:l'ric";r' Cher
Tasted by: / Fraviewed by:
20180113
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Prafbericht - Nr.- 50141724 001 Page 89 of 161
Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

Limitand M aig:n PK

Frequency Eandwldth | Pel | Gore | Mergin Limit = Comment
{MH=Y [l = 'I'Im [kH=) dBy - Pl{a P+
[ms} Lakah] [eh B i )

1240 0000040 9 | 10004 10000400 | W -19.0 3.1 7440

1558 00004 T T T I N T4

A882 (8000 A | 108 A 1A A8 [ W 7.4 w4 744

[ A 5 [T A T 400 | 4.6 ol 44

13518.1!1]0&1]1] 407 | 10004 100000 | W 3.0 2.3 744
17953 000000 E4.8 | 10004 10000400 [ W 10.4 18.2 4.4

Limit and Margin A'\.I"

Frequancy | fwarago Bandwidth | Bai | Carr | Margin | Limit- | Comement
IMHZ) [di B} Tlma [kHz} el | -AVG AVE
[meat MB) | [dEpm)
LEL ] 194 | 1604 160 408 | W 8.0 ELK] 2 K]
15286 000000 0.7 | 04 Taooi40a | v 7.8 A X
RBEZ 0000010 413 | 1004 Tan0400 | v EX] 27 K]
A5 400601 4| 000 1460 040 | U X e [FE]
T AR1A.0000040 | T4 | 10004 | iooa40d | W | 84| 168 4a
7453 000000 433 1G04 1004 400 | W 104 108 44
: 11 Hf' Chen
Tasted by: / Fraviewed by:

2180113
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50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:
Tagt Veltage! Frag:
Receipt Mo
Reprort o
Rasull:

SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record (Emission)

Seikaky

hcer

LD mixar 1024 33

FCC Part 15

Radiated Emission
Transmiting( EDR-High}
217, 81 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

P N L
A5 608 ABLYIN

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Jody hen
Fraviewed by:

2180113

Tasted by:
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Prufbericht - Nr.: 2
50141724 001 Page 91 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK.
Frequency Ta k | Meas. | Bandwidth | Pol | Gore | Mergin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Ims} AB} | B
1240 000000 314 | 10004 1000000 | A 9.0 430 744
FEE DOOCAT 345 | oond | ioen4nn | H | 5.3 E2) ] TA4
A58 £ 434 | 10 A 1o 440 | H .7 14 744
5. [ L ENIRL K o0 400 | H 4.0 ER) T44
3700 0a0an FENETE Tac000a | A 16 R T4
7957 04000 EEREGE Taod0aa | A 04 7.3 744
Limit and Margin AV
FreqUency Auarage | Weae. | Bandwidih | Pol | Cerr | Meegin | Lt - Comemant
IMHzY [dBsTm) | Time [kHzl WHEl | -AVG AVG
[ma} WEy | (B
[EL ST EEEIECTE] 10640 408 | H EEN] ELE] L K]
EIEE I000T] 24 | e 1000004 | A 5.3 ERE] K]
5L 000004 338 | 10004 1400000 | A EN] i) ]
TOEE L0604 30| e VDA 00 | H X Fr ] X
ATSA000000 | 4040 | 100040 | 100400 | A EX: 144 40
7457 o004 434 | 10004 100 44060 | H 16.4 01 [ENi]
:11 ”‘; Chew
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 92 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transmiting( EDR-High}

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Varical
Subrange 1

Freguency Rangs: 1GHz-18EHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

24811250060 GHz

i . A ) | R S {
1G 25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Ty her
Tasted by: / Fraviewed by:
20180113
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Prifbericht - Nr.: Seite 93 von 161
h 50141724 001 Page 93 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frefuency I.I'lng»uk Weas. | Bandwldth | Pol | Corr | Mergin Lirmit = Lormment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Ins} A8 | B
1215000044 313 | 10004 1000000 | W A19.4 £ 744
T4 HOO0AD 8| e0d | iamann | W EIE 57 T4
A58 09000 4317 | 1A 1A a0 [V -7 .3 744
3 i 4348 | 1A TG Aa0 [V 4.2 .2 144
13757 D00Cd E1.5 | jocad TO40a | W 35 B3 744
917000004 EXNEEE 1000 400 | W 0.1 8.0 744
Limit and Margin AV
Frequancy Average | Weac. | Bandwidth | Pol [ Core [ Margin [ Limi - Commeant
{MHz} (B s} 'Illm? [kHzl = -:g? rd;'ul'ﬁ ;
HE m
1215 faGa EERNIECTE] 1A A0 [V EER] 4.5 A
4570000040 0.6 | Toed TOCI 404 | W 85 A K
#958 L0004 46 | 10004 TO0 400 | W a7 154 B0
TASEOAGE00 | 44| 10000 | jangad |V | SF [ q€e [ Edd
TSI 000 | 34 | 10000 | 1afia0d [ W X 144 44
74110000440 434 | 10004 100 4460 | W 16.1 04 [EXT]
:1,1 ”‘; v
Tasted by: / Fraviewed by:
2018113
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50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:
Tagt Veltage! Frag:
Receipt Mo
Reprort o
Rasull:

SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record (Emission)

Seikaky

hcer

LD mixar 1024 33

FCC Part 15

Radiated Emission
Tranamiting EDR-Lowy
217, 81 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

2400375000 GH2

4 35 ARZ ARV +
»
3
2
1
o ; 1 } — it 4
16 26 i 4G BG @ R Y 186

Fraguansy in H2

Jody hen
Fraviewed by:

2180113

Tasted by:
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Prifbericht - Nr.: 2
50141724 001 Page 95 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK.
Frequency Ta k | Meas. | Bandwidth | Pol | Gore | Mergin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Irns} dE} | B
1240 0000040 310 | oo d 1000000 | H BN [EX 744
T AR T R T a1 TA4
4404 fhaea4 431 | 104 1o 440 | H .8 ELE] 744
L R B ] 33 | oA o0 400 | H 4.0 ] T44
95T LO0Ca BENEREE a0 404 | A 55 =1 744
7080 000000 E6.0 | 10004 Tao0 400 | A 0.3 8.0 744
Limit and Margin AV
Frequancy Average | Woac. | Bandwidth | Pol | Corre | Margin | Liel - Corment
IMHzY [dBsTm) | Time [kHz} HE) [ -AVGE AVG
[meat MB) | [dEpm)
[EL ST 147 | 1acd A 10640 408 | H EER] L] L K]
204G T000ed Z0.5 | aea0 ToCo 404 | A 5.4 EFRS K
R0 100000 370 | oA 000 400 | H EX 70 B0
TO4E COGC04 309 | e VDA 00 | H Eh ELN] X
 WMAST 000000 | 387 | 100a40 | 100400 | A B8 14,5 40
ATa88 000004 439 | 10ae04 100 44060 | H 10.3 ] [ENi]
:11 H‘; Chew
Tasted by: / Fraviewed by:
20180113
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Page 96 of 161

50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Feporn Mo
Rasull:
SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record {(Emission)

Seikaky

hcer

LD mixar 1024 33

FCC Part 15

Radiated Emission
Tranamiting EDR-Lowy
217, 81 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Warical

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f2 FKE

Ll m A8 Wine

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

:l'ric";r' Cher
Tasted by: Fraviewed by:

2180113
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Prufbericht - Nr.: 2
50141724 001 Page 97 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK.
Frequency Ta k | Meas. | Bandwidth | Pol | Gore | Mergin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
Irns} dE} | B
1240 0000040 3E | oend 1000000 | W BN [EE] 744
EERLEETT SIS T T T I 2 21 744
4404 fha004 L ERNRLEE 1 00 | W .8 .1 744
| GhaT taacnd A8 [ T A T 400 | 4.9 352 T44
046 LO0Ca E13 | Jocad o0 400 | ¥ 54 o] 744
77986 000000 E64 | 10004 1000 400 | W 104 8.6 744
Limit and Margin AV
Frequancy Average | Woac. | Bandwidth | Pol | Corre | Margin | Liel - Corment
IMHzY [dBsTm) | Time [kHzl WHEl | -AVG AVG
[meat MB) | [dEpm)
[EL ST EEENELE] 1060 408 |V EER] 354 L K]
1562 00000 9.4 | Tocod 000 404 | W 7.5 EL ] K
A0 L00000 431 | Toend o0 400 | W EX e B0
ABET 200000 WA | e 100 408 | W E5 IEE X
WA O00CA0 | A4 | Jataa | tataand (v [ 54 156 | 40
Taan o004 434 | 1aea4 100 4460 | W 16.4 111 [ENi]
:1_1 H? Chew
Tasted by: / Fraviewed by:
20180113
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A TUVRheinland®
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 98 von 161
Page 98 of 161

T Rbeinland (Guangdaonag) Ltd.

EMC Test Record (Emission)

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:
Tagt Veltage! Frag:
Receipt Mo
Reprort o
Rasull:

SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

EMC Tesl Samice Hotline: +368-20-28304 188

Seikaky

hcer

LD mixar 1024 33
FCC Part 15

Radiated Emission
Transamiting EDR-Mid)
217, 51 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Hofzoanal

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine

2AAETELLEE GHe
34 G5 dBLY i

25 ic 45 BG4 R o] 186
Fraguancy in H2
Jnfy cher
Tasted by: Fraviewed by:

2180113
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Prufbericht - Nr.: 2
50141724 001 Page 99 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK
Frequency Tl k| Meaa. | Bandwidth | Pel | Gz | Harmin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
[mns} dE} | [dEpim)
1240 000000 FFREEE 1000000 | EEX [ 744
TR OO0 4| aead | tamaaa (A | 64 R T4
482 HHae00 444 | 1000 A 140 A48 | H 7.4 2.4 744
[ TO43 faea FEEIRL K] 14t 08 | H 4.1 K] T44
[ “E131.000000 E34 | acad Ta00.0ad | A 56 6 744
7052 0000040 B6.8 | 10000 1O 000 | H 10.4 7.2 744
Limit and Margin AV
Frequancy Avarage | Mass. | Bandwidith | Bel | Cor | Margin | Llemdt - Camens e
IMHZ) [dBp¥im} | Time [kHz} HE) [ -AVGE AVE
[meat WE) | [dEpm)
[EL ST EEENELE] 1460 408 | H EEX] 347 2 K]
18780000040 EEREEE TOC0000 | H 6.4 341 5.4
AHEZ 000004 407 | 10004 1000000 | H EX {EE] 5.4
Ta41 faG6a4 09 | 1060 4 TAEE 468 | H &1 71 CE X
CIRETO00000 | 404 | 109004 [ 10004000 [ H E& 140 B0
a6 000000 437 | 1aea4 100 400 | H 104 103 [ENi]
:11 ﬁ':; v
Tasted by: / Fraviewed by:
20180113




Produkte
Products

A TUVRheinland®

Appendix B

Prifbericht - Nr.:
Test Report No.

Seite 100 von 161
Page 100 of 161

50141724 001

T Rbeinland (Guangdaonag) Ltd.

Common Information

banufacturer:
Tast ltem
damilicanon:

Tast Standard
Test Detail:
Diparation hode:
Climate Condition:

Tazt Voltagai Frag:

Receipt Mo
Reprort o
Rasull:
SOt

Subrange 1
Freguency Rangs:
Rarcaivar:
Transducer:

EMC Tesl Samice Hotline: +368-20-28304 188

EMC Test Record (Emission)

Seikaky

hcer

LD mixar 1024 33
FCC Part 15

Radiated Emission
Transamiting EDR-Mid)
217, 51 %

AC 120V / 60HZ
174071875

Pass

Tasr distanca is Im Warical

100 KPa

1GHz-18EHz
TUY F5P30
TUN BAC HFA07 TUN FEPI0-TUV SAC HFIO?

EMCTT_EREFOI1-AO2-0F_1GHz-18GHz_Wih PrcaMP EXTE& Nafch Filker

o o o e i P T 1-'I|3-G|"f; FKE

Ll m A8 Wine
o

2 44G7EOGLE GHz
21837 dBYI

25 El= 4G 5G4 - 166G 186G
Fraguansy in H2

Jody hen
Fraviewed by:

2180113

Tasted by:
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. : . Seite 101 von 161
Prufbericht - Nr.: 2
50141724 001 Page 101 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and M aigjn PK
Frequency Tl k| Meaa. | Bandwidth | Pel | Gz | Harmin Limit = Comment
(MHz=} [dBpml | Time {xHz) day | -Pie P
[mns} dE} | [dEpim)
1240 0000010 317 | 10004 1000000 | W EEX] A 744
LT T4 | ae0d | iamann | v EEY) R T4
A4E2 HOae00 408 0 | 1000 4 140 A48 | Y .4 4.5 744
[ Taes phoeaa 41 5 1 166 A THeH 108 | W 4.0 i T44
[ E104.000000 B34 | Jacad a0 004 | ¥ 56 2a 744
7 HS4 000000 BG40 | 100040 TO00 400 | W 10.0 8.1 744
Limit and Margin AV
Frequancy Avarage | Mass. | Bandwidith | Bel | Cor | Margin | Llemdt - Camens e
IMHZ) [dBp¥im} | Time [kHz} HE) [ -AVGE AVE
[meat ME) | [dEpm)
[EL ] 9.1 | 166 A 1060 408 |V 8.0 348 2 K]
15100000040 EEREEE A0 000 | W d8.4 EL 3 5.4
AHEZ 000001 419 | 10004 1000000 | W EX] 131 5.4
TAE f00604 EIEN T A5 868 | W £8 FEF] CE X
C RIG4000000 | 384 | 100ad0 | tacdd0n W | 6| 141 B0
Ta54 400000 433 ] 104 1004 400 | W 10.0 k] 44
:11 H‘; v
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 102 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emizsion

Diparation hode: Transmiting(BOR-High

Climana Condition: 217, 81 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMCTT_EREFOI1-A02-0A_1AGHz-256Hz_YW th PreAMP EXT

4
?3 LG Pap 10 Claga B 13-200H=z B

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

:l'ric";r' Cher
Tasted by: / Fraviewed by:
20180113
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Prifbericht - Nr.: Seite 103 von 161
h 50141724 001 Page 103 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Wi k [ Wezs | Bandwidih | Pol | Garr. | Mergin Lt = Camiment
(k=Y (AR uNim} :'Imr:? fkHz) ey | - l:g; [d!mr.m:
BABE 00000 31 | 10004 1000000 | H 7 3] TAQ
25140000 828 | 106044 1640000 | H 8.7 21.8 T4.0
21403 409000 20| 104 1o a0 [ H [ ?1_;.5 4.0
FERERE iG] | H 6.3 L] 44
FZFERRSR e 554 | 044 odda0 | A 57 K 740
J647 1 100004 B6.7 | 10004 Todda0 | H a7 7.3 TA4
Limit and Margin AV
Frequency | fvarage | Masz | Bandwidth | Poi | Cotr. | Mergin | Liemdt - | Comment
{MHz} [dBu¥m} Tm? kHz) way | - ﬁg‘B rd;v\? ;
e | LW
| *A058 fOaGa 404 | itedd o a0 [ H 1.6 13.2 [EX]
233 L0000d 30.5 | 10004 000400 | A 6.7 L 1]
1A L0000a 0.4 | 00040 1000400 | M .5 4.0 1]
053 B00000 A1 | 0000 | 1000440 | H X 13 40
34251000000 | 435 | 10004 | 1000430 | H Az 0.5 544 |
ST a00004 44 [ 10004 10 A68 [ H a7 a4 f4.0
:1,1 H:j' Chew
Tasted by: Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 104 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transmiting(BOR-High

Climana Condition: 217, 81 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

Ty her
Tasted by: / Fraviewed by:
20180113
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Priafbericht - Nr.:
Test Report No.

Seite 105 von 161
50141724 001 Page 105 of 161

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK

Frequency T¥a k | Wees | Bandwidih | Pel | G, | Hargin Lirmit = T mment

(MHz=} [dBuiml | Time MkHz e [ -PKe P
s dEy | [dBulim)

JRO5E. 000000 53.0 | 1000.0 1000000 | ¥ Th 21.4 TA.O

HIZO8 G000 B3 | o004 004 aan | W BT | =18 T4

FAad 100004 2| 1 a 10 000 | W a2 19.4 T4.0
LR T2 | T | W a7 74 740
[ ZE514.000000 57.0 | o004 1000000 | ¥ a7 7.4 74.0

JEA0E 000004 55.9 | 10040.0 1004000 | 9.8 71 TA.0
Limit and Margin AV

Frequancy Avarage | Maszs | Bandwidth | Pof [ Core. | Margin | Lledr « Ceantnant

IMHZ) [dBu¥im} [ Time [kHz) HE) [ -AVE AVG
Ims) =] [dBuWm)

B EE RG] ¥ | itaa 10 600 | W 16 13.3 .4

20208 000004 401 | 1o00.4 1000000 | ¥ 6.7 4.4 5.0

H 984 000001 421 | 1000.0 1000.000 | W B2 (i 54.0
34350 £0a608 437 [ 6aad 164 658 | ¥ 87 0.4 EK]
CIREI4.000004 | 445 | 0004 [ 1000000 |V a7 a5 540 |

SRA00 S0 000 0 444 | eana 100 000 | W CE] 8.1 540

:1,_‘_ !'3?.- her
Tasted by: Fraviewed by:
20180113
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Prafbericht - Nr.: 50141724 001 Page 106 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Tranamiting BOR-Lowy

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

Ty her
Tasted by: / Fraviewed by:
20180113
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Prifbericht - Nr.: Seite 107 von 161
B 50141724 001 Page 107 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Wi k [ Wezs | Bandwidih | Pol | Garr. | Mergin Lt = Camiment
(k=Y (AR uNim} :'Imr:? fkHz) sy | - l:g; [d!mr.m:
8057 00000 2.9 | 10004 1000000 | H 7 Fil| TAQ
HiZE0 AAE00 BZ4 | 10004 104000 | H BY | =& TA4
21 A63 09000 AR RIRELE 1o a0 [ H G4 % H 4.0
R hE F R IR D] H 6.1 A 44
T35 L00ta 5.5 | 10004 odda0 | A 57 A 740
J6412 100004 B6.5 | 10004 Todda0 | H 56 78 TA4
Limit and Margin AV
Frequency | fvarage | Masz | Bandwidth | Poi | Cotr. | Mergin | Liemdt - | Comment
{MHz} [dBu¥m} Tm? kHz) way | - ﬁE‘B rd;'v\? ;
e | LW
| 057 fhacaa EAERRLTE] o a0 [ H 1.6 13.1 [EX]
260 L0000d 0.4 | o004 000400 | A 6.7 A 1]
21363 000004 A0 | 0004 1000400 | M X 4.0 1]
— I398 £00000 437 | o000 | 1000440 | H K] RIE 40
42660000040 | 437 | 10004 | 1000430 | H AT 0.5 544 |
FLEAFR el 45 [ 10004 10 A68 [ H 8.6 8.5 f4.0
:1,1 H‘; Chew
Tasted by: Fraviewed by:
20180113
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Appendix B

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 108 von 161
Page 108 of 161

T Rbeinland (Guangdaonag) Ltd.

EMC Test Record {(Emission)

Common Information

EMC Tesl Samice Hotline: +368-20-28304 188

banufacturer: Seikaky

Test Itam tdxer
damilicanon: LO mrixer 1028 33
Tast Standand FCC Parl 15

Teat Detail:
Diparation hode:
Clirrate Condition:

Tazt Voltagai Frag:

Receipt Mo
Reprort o
Ragnlt:
Cormirrant:

Subrangs 1
Fraguency Rarme:
Racaivar:
Tranaducer:

Radiated Emission
Tranamiting BOR-Lowy
2, 81 %

AC 120V 60HZ
174071875

4

100 KPa

Pass T
Tasl distanca is 3mt Varical

1BGHz-200GHz
TUW F3P30
TUN SAC HFI07! TUY FEPI0-TUY SAC HFIO0F

EMCTT_EREFLI1-AD2-0A_1AGHz-250Hz_W th PreAMP EXNT

FLG Pat 16 Glaas B 14-255Hz B

Lewtal im dBuvine

1%

20 21 22 23 24 25 28
Fraquaney in GHz

:l'ric";r' Cher
Tasted by: Fraviewed by:

2180113
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Prifbericht - Nr.: Seite 109 von 161
h 50141724 001 Page 109 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency T¥a k | Wees | Bandwidih | Pel | G, | Hargin Lirmit = T mment
(k=Y {ABam)} :'Imr:? MkHz ey | - l::; mﬂ;ﬁ;ﬂj
TR050 109000 53.5 | 100040 1000 000 | W 76 5 740
TRAAR LO0000 240 | 00040 e 00 | W 78 =0 740
R naen g L K Ve a0 | v 67 _:g.'ﬁ' 740
FrER BTk 5| A W K 3 740
TA374 B0ara 0 558 | 10004 TE00 000 | W 57 8.2 740
6708 0000040 57.3 | 100040 1000000 | W ] 6.8 740
Limit and Margin AV
Frequancy Average | Maas | Bandwidih | Pob | Cotr. | Mangin | Liebt - Comment
IMHZ) [dBu m} Trﬂ? kHz) way | - ﬁg‘B rd;'v\? ;
s | [N )
B EE LT A itaa 10 600 | W 16 13.1 .4
TRGAB L00000 0.1 | 10004 1000000 | ¥ 7.0 3.8 5.0
354 G000 0.0 | 000 1000000 | W 5.7 .0 50
33978 000000 430 | 1004 1000 040 | ¥ B [ 40
4274000000 | 4348 | 10004 | 1000000 | W BT 10.4 540 |
STOR 000040 481 | 1044 100 000 | W 8.8 CE] [EN]
:11 ”‘; Chew
Tasted by: Fraviewed by:
20180113
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Seite 110 von 161

Prufbericht - Nr.: 50141724 001 Page 110 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transamiting BOR-Mid)

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

ECC Paf g Clazz B 1-:1--25-3!—]2 Pi

o
IIFIITIIIIII

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

:lngl-'?/ d'ﬂ"'.
Tested by Freviewed by

2180113
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Prifbericht - Nr.: Seite 111 von 161
B 50141724 001 Page 111 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tesl Samice Hotline: +368-20-28304 188
Limit and Margin PK
Frequency Wa k | Fees | Bandwidih | Pol | G=rr. | Mergin LCimit = Comment
{KHz} B :'Imr:? TkH= e | - l:;c; mﬂ;ﬁ;ﬂj
8507 00000 523 | 10004 1000440 | A 77 T TA.d
(IR T N e . . T - - T4.4
A4 000040 .7 | 104 1000 000 | H ] % E] T4.0
R k] [ IR H a1 K] 740
4358 L0000 E5.8 | 10004 Tod.da0 | A (N 8.2 T4
J6758 L0000 7.3 | 10004 10004000 | H 0.8 16.8 TA.0
Limit and Margin AV
Fequency | Avarags | Maas | Eandwidth | Poi | Gore. | Margin | Lt - | Comment
IMHZ) [dBu m} Tm? [kHz) way | - ﬁE‘B rd;'v\? ;
s | [N )
| 5T pOa6a 3| itaa 18 698 | H 7 13.4 .4
0204000000 30.7 | 1C00.4 1000040 | A &7 WA FL 1]
T 446 000000 70.8 | 1000.4 1000440 | H 6.6 .2 4.0
LR LT 414 | eaa4 | Teaadan | H (] 11 EEL
T 42EA 000000 | 439 | Je00.4 | 1o00490 | H BT 0.2 544 |
S0TER OO0 451 | 1009 100 000 | H 8.8 CE] [EN]
-:-lfnl-'?’ 'JL 12,
Tested by Freviewed by
20180113
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Seite 112 von 161

Prufbericht - Nr.: 50141724 001 Page 112 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transamiting BOR-Mid)

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

Jm'!}},‘ Chiew
Tested by / Feviewesd by
20180113
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. ; . Seite 113 von 161
5 Page 113 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Wa k | Fees | Bandwidih | Pol | G=rr. | Mergin LCimit = Comment
{MH=Y [dBuNim} | Time MkHz e [ -PKe P
ims) dE} | [dEuWim)
TBO0E. 000000 531 | 10004 1000000 | W 76 2.0 740
iRBO4 GO0 B2 8 | 10004 004 000 | ¥ Th| 4 740
21350 008009 14 [ a4 10 00 [ W 6.5 2.1 740
| 23063 thac00 536 | o004 | W 6.2 ] T4.40
TAI5E CO0Ca 5.7 | o004 1000000 | % BT 8.3 7440
J6536. 000000 B5.6 | 10004 1000000 | W a7 7.4 740
Limit and Margin AV
Frequancy Average | Maas | Bandwidih | Pob | Cotr. | Mangin | Liebt - Camment
IMHzY [dBu¥im} [ Time [kHz) HE) [ -AVE AVG
Ims) =] [dEuYm)
| *Ra08 fAa6E 408 | a4 14 400 | ¥ 16 13.2 .0
THE04. 000000 0.1 | o004 1000000 | ¥ 7.8 3.9 5.4
FREE L ] 399 | 0004 1000000 | W B.5 a1 B0
A3 £00000 419 | 16004 1000 040 | ¥ ] 121 40
T MIBEA00CA0 | 4RT | 10004 | 1000000 [V AT 0.3 A0 |
FLEELE Rl 444 ] 1eana 100 000 | W a7 8.8 [EN]
;-l I'l"-lh? ),ff {. J!'..-"y.l-
Tested by Feviewesd by
20180113
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Priufbericht - Nr.: 50141724 001 Page 114 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transmiting( EDR-High}

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

:lngl-'?/ d'ﬂ"'.
Freviewed by
20180113

Tested by:
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Prufbericht - Nr.: 50141724 001 Page 115 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

Limit and Margin PK
k

Frequency Wa Wees | Bardwidih | Pol | Gzir. | Margin LCimit = Comment
(MH=} [dBu¥m) [ Time kH=) b =4 -Pls P+

tris) dEy | dmut

HR09 0000400 §3.0 | 10000 1000000 | H 1.8 2.0 T4.0
_jﬂﬂ_!'?ﬂ_ﬂ?_l:ﬂg [ _]Fﬂ!{l L] 10l ﬂflﬂ H 1.5 112_1_ T4.0
1153 000004 B2 | 104 1000 000 | H K] .9 T4.0
BEEEEE L] 5| A | T a0 | H a1 155 740
A4IED D090A 0 551 | 10004 100000 | H B.7 7.9 T4.0
6747 400004 55.8 | 10040.0 10040000 | H X 7.2 TA.0

Limit and Margin AV

Frequoncy Average | Maas | Bandwidth | Pof | Core. [ Margin Limmit - Camment

{MHz} [dBu¥im} | Time kHz) WAl | -G AV

Ims) . H] (B}

i EERE ST AT [ A 10 456 | H 1.6 13.3 LEN]

287 A0000d 39.4 | o000 | 1000440 [ A 75 .2 ELI]

31153 000004 9.5 | 10000 | 1000040 | H B3 4 540

A 431 | 0040 | 1600600 | H A1 K] R
_ J42A3 000000 | 438 | 10004 | 1000030 | H Ay 0.2 840 |

20741 000 0 451 | 164 10 A68 [ H 5.8 L] i40

-:-lfnl-'?’ 'J 12
Tested by Freviewed by

2180113
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Prufbericht - Nr.: 50141724 001 Page 116 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transmiting( EDR-High}

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

Ty her
Tasted by: / Fraviewed by:
20180113
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Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Wa k | Fees | Bandwidih | Pol | G=rr. | Mergin LCimit = Comment
{MH=Y [dBuNim} | Time MkHz e [ -PKe P
ims) A8} | [dBulim)
8014 000000 31 | 10004 1000400 | v 7A ] TAQ
BT E14 | 100404 1o 400 | v 7E = TA4
HIEET 08000 T2 4| 04 10 00 [ W 6.7 1.6 740
IEEEEE B ] 539 | 16004 | T a0 | ¥ 6.0 A4 T4.40
T4300 L0aa 550 | 044 Toa.400 | v 57 T8 740
J6AE L0000 7.4 | 10004 10440 | v a7 64 TA4
Limit and Margin AV
FreqUency Auarage | Maas | Bandwidith | Pof | Cere. | Mergin | Liedt - Camia I
IMHzY [dBuNm]} | Time kHz) WHEl | -AVG AVG
Ims) =] [dEuYm)
EERE K RE] 454 | a4 14 400 | ¥ 16 13.1 .0
267 000 309 | 10004 1000000 | % 7.3 A 1]
H 351 000000 A0.1 | 0004 1000400 | v A7 EKS 1]
TN E00000 EEN N T 1000 040 | ¥ B 1.8 40
4300 0000040 | 436 | 10004 | 1000400 | W Ay 0.4 544 |
SR 00000 48[ o004 16 600 | W a7 8.8 [EN]
:11 H:j' Chew
Tasted by: / Fraviewed by:
20180113
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Prufbericht - Nr.: 50141724 001 Page 118 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record (Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Tranamiting EDR-Lowy

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

Jofsy cher
Tested by 4 Frevlewed by
ZMaEbi1a
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Prufbericht - Nr.: 2
50141724 001 Page 119 of 161
Test Report No.
T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188
Limit and Margin PK
Frequency Wa k | Fees | Bandwidih | Pol | G=rr. | Mergin LCimit = Comment
{MH=Y [dBuNim} | Timea MkHz e [ -PKe P
[ms) B | EEuVim)
8010 000000 534 | 10004 1000000 | H T ] TAQ
BEF T E5.4 | 10004 104000 | H Th FS) TA4
21 A5 008009 a6 | a0 10 00 | H 6.5 214 740
| 287 thacnd EEIRETEN T a0 | H 1.8 156 T4.40
4357 T0ead E54 | 1004 odda0 | A 57 75 740
J6603 L0000 5.9 | 10004 Todda0 | H 5.8 71 TA4
Limit and Margin AV
Frequency | fvarage | Masz | Bandwidth | Poi | Cotr. | Mergin | Liemdt - | Comment
IMHzY [dBuNm]} | Time [kHz) WHEl | -AVG AVG
Ims) =] [dEuYm)
B84 fAaEE 454 | a4 {4 400 | H 16 13.1 .0
217 4000 01 | o004 000400 | A 78 3.9 1]
21356 000004 0.3 | 10004 1000400 | M A5 EX 1]
TN E00000 437 | o000 | 1oo04a0 | H 78 1.8 40
342570000040 | 444 | 10004 | 1000430 | H AT 0.8 544 |
2R453 0000404 444 | eana 16 600 | H 8948 8.1 [EN]
% |m|!§'-‘f' Chen
Tested by 4 Frevlewed by
Zani1a
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Prufbericht - Nr.: 50141724 001 Page 120 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Tranamiting EDR-Lowy

Climana Condition: 217, 81 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

-,_-lmlllx UL )
Tested by ! Resiewed by
261api13
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Prafbericht - Nr.: 50141724 001 Page 121 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

Limit and Margin PK
k

Frequency Wa Wees | Bardwidih | Pol | Gzir. | Margin LCimit = Comment
(MH=} [dBu¥m) [ Time kH=) b =4 -Pls P+

tris) dEy | dmu

1R047 0000400 534 | 10000 1000000 | W 1.8 2.8 T4.0
158 A0 R34 | I000.4 | 1000400 | 7E| w4 4.0
21357 000004 Ra0 | 104 10 000 | W 4 .4 T4.0
R R L] 534 | 104 | T a0 | ¥ a.2 2.3 740
24216 000044 55T | 10004 1000000 [V B.7 18.3 T4.0
JETE1 400004 57.4 | 10040.0 1004000 | 9.8 6.6 TA.0

Limit and Margin AV

Frequoncy Average | Maas | Bandwidth | Pof | Core. [ Margin Limmit - Camment

{MHz} [dBu¥im} | Time kHz) WAl | -G AV

Ims) . H] (B}

EEE RS A A 18650 | W 1.6 13.4 LEN]

108 000004 0.1 | o000 | 1000440 [ ¥ 75 .4 ELI]

31357 000004 4040 | 10000 | 1000.000 | W B4 4.4 540

—A4TA A0aa0 433 | D040 | 1600600 |V B3| 118 R
4216000000 | 434 | 10004 | 1000000 | W Ay 10.4 840 |

2076 0000 45,1 | 104 16 060 | W 8.4 4.4 i40

-,_-lmlllx U! )
Tested by ! Resiewed by
261api13
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Prufbericht - Nr.: 50141724 001 Page 122 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transamiting EDR-Mid)

Climana Condition: 217, 51 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Hofzoanal
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

:lngl-'?/ d'ﬂ"'.
Freviewed by
20180113

Tested by:
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Prafbericht - Nr.: 50141724 001 Page 123 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

Limit and Margin PK
k

Frequency Wa Wees | Bardwidih | Pol | Gzir. | Margin LCimit = Comment
(MH=} [dBu¥m) [ Time kH=) b =4 -Pls P+

tris) ey | dmu

8144 0000400 §3.2 | 10000 1000000 | H 1.8 208 T4.0
381000000 | #31 [ 16000 | 1000000 [ | 7&| 38| 7aa
413 000004 Ran | 104 1000 000 | H [ 2.4 T4.0
R ] [ ERREIER T a0 | H CE] R 740
24305 D090A 4 558 | 10004 100000 | H B.7 18.2 T4.0
6710 400004 55.8 | 10040.0 10040000 | H X 7.2 TA.0

Limit and Margin AV

Frequoncy Average | Maas | Bandwidth | Pof | Core. [ Margin Limmit - Camment

{MHz} [dBu¥im} | Time kHz) WAl | -G AV

Ims) C H (B}

IRERE E XSO A4 i 10 456 | H 1.6 13.6 LEN]

EFERER IR 0.1 | o000 | 1000440 [ A 75 .4 ELI]

F1413 000004 #0.1 | 10000 | 1o00.000 | M B5 EX] 540

T 431 | 0040 | 1604600 | H B2 114 R
_ M4A0R0000OD | 487 | 10004 | 1000430 | H Ay 0.5 840 |

20714 0000400 454 | 1604 4 10 A68 [ H 5.8 4.0 i40

-:-lfnl-'?’ 'J 12
Tested by Freviewed by

2180113
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Prufbericht - Nr.: 50141724 001 Page 124 of 161

Test Report No.

T Rbeinland (Guangdaonag) Ltd. EMC Tecl Sandice Hotline: +88-20-28301 188

EMC Test Record {(Emission)

Common Information

banufacturer: Sekaku

Test ltam hcer

dantificanicn: LD mixar 1024 33

Tast Standard FCC Part 15

Test Detail: Radiated Emission

Diparation hode: Transamiting EDR-Mid)

Climana Condition: 217, 51 % 100 kPa
Tast Voilage! Frag: AC 120V / 60HZ

Receipt Mo 174071675

Feporn Mo i

Rasull: Pass

SOt Tasr distanca is Im Warical
Subrange 1

Freguency Rangs: 1BGEHz-25GHz

Racajiver TUW FSP30

Transducer: TUW SAC HFBOT TUY FEP30-TUV SAC HFBOY

EMGCTT_EREFOI1-A0Z-02_1806Hz-250Hz_W ih PreAMP EXT

4
?3 LG Pap 10 Clagal 1-:1-25-3!—]2 Fi

Lol im dBuine

18 1% 20 21 22 23 24 z8 26
Fraguancy n GH2

:lngl-'?/ d'ﬂ"'.
Freviewed by
20180113

Tested by:
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Test Report No.

50141724 001 Page 125 of 161

Seite 125 von 161

T Rbeinland (Guangdaonag) Ltd.

EMC Tesl Samice Hotline: +368-20-28304 188

Limit and Margin PK
k

Frequency Wa Wees | Bardwidih | Pol | Gzir. | Margin LCimit = Comment
{KHz} {dBuNim} | Time fkH= W8} | -Pha PR
g W=l | [dEui)
18013 0000400 §3.5 | 1000.0 1000000 | W 1.8 2.5 T4.0
EE LT R2.3 | I000.4 | 1000400 | ¥ I 4.0
421 000004 Ra0 | 104 10 000 | W (] 2.4 T4.0
EEERR L] R E R W ] AEE:] 740
243571 009000 5.1 | 10004 1000000 [V 8.7 7.9 T4.0
35726 0000040 57.4 | 10004 1000400 | ¥ 0.8 6.5 74.0
Limit and Margin AV
Frequency Avaraga | Waas. | Bandwidth | Poi | Gare. | Margin | Limit - Comment
IMHZ) [dBum} [ Time [kHz) HE) [ -AVE AVG

sl =] [dEuYm)
R RSB A itaaa 10 600 | W 16 13.1 .4
20233 00004040 49.9 | 1004.4 1000000 | W 6.7 14.1 54.0
21421 0000440 A0.4 | 10009 1000000 | W 6.6 14.1 54.0
: I!_I_!__!_-;'E'ﬂﬂﬂpﬂ 43_.2_ lﬂﬂqr'ﬂ 1_@_? 'ﬂgﬂ :ll_:' T.4 11.4 ‘!dl_._ﬂ

T MIEI 000000 | 438 | o004 [ 1000000 | W AT 0.1 540 |
SRTEH 00000 4540 | 18004 100 000 | W 8.8 8.0 540

- 3
Jw;e,»'// Chen,
Tested by Freviewed by

2180113




Produkte
Products

Appendix B

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 126 von 161
Page 126 of 161

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency range:

Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(Hopping-Low)
20 C, 50 %,
AC 120V/60Hz
174071875

/

Pass

Test distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30

TUV SAC HF907/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

100 kPa

2ADZT 2K GHz
77.570 dBuVim

FCC Part 15 1-18GHz PR Kf

Level in dBuVim

10 2320

t t +
2340 2360

Frequency in MHz

Tested by:

1
2380 2404

- ) dm
TP \-Jucﬁy
Chrris L) Reviewed by:
20190411 20180411
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Prafbericht - Nr.: 50141724 001 Page 127 of 161

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2315.922000 §8.1 1000.0 1000.000 H 32.9 15.9 74.0
2343.217250 §8.3 1000.0 1000.000 H 32.9 15.7 74.0
2376.375750 $8.1 1000.0 1000.000 H 33.0 15.9 74.0
2390.000000 57.7 1000.0 1000.000 H 33.0 16.3 74.0
2400.000000 58.0 1000.0 1000.000 H 33.0 15.0 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2315.922000 45.4 1000.0 1000.000  H 32.8 8.6 54.0
2343.217250 45.3 1000.0 1000.000 H 32.9 8.7 54.0
2376.375750 45.1 1000.0 1000.000 H 33.0 8.9 54.0
2390.000000 44.9 1000.0 1000.000 H 33.0 9.1 54.0
2400.000000 45.2 1000.0 1000.000 | H 33.0 8.8 54.0

' ' ‘:._| X d’m
Tested by: Chrris i.;w*;j Reviewed by: J’Jy
20190411 20190411
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Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 128 von 161
Page 128 of 161

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

100 T

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(Hopping-Low)
20 C, 50 %, 100 kPa
AC 120V/60Hz

174071875

/

Pass

Test distance is 3m; Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

ECC Parl 15 1-18GHz PE

EMC Test Service Hotline: +86-20-28391188

2401967250 GHz
77.511 dBuVim

b

Level in dBuVim

40 4+

101

1310

2320

t + t + t +
2340 1360 2380

Freauency in MHz

, Jm@ (j‘ut'fi"ll
I |
Tested by: Chrri L) Reviewed by:

20190411

20180411
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Prafbericht - Nr.- 50141724 001 Page 129 of 161
Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2322.784000 §8.2 1000.0 1000.000  V 32.9 15.8 74.0
2371.546500 $9.1 1000.0 1000.000  V 33.0 14.9 74.0
2380.758500 §7.9 1000.0 1000.000  V 33.0 16.1 74.0
2390.000000 58.2 1000.0 1000.000 |V 33.0 15.8 74.0
2400.000000 58.1 1000.0 1000.000 |V 33.0 14.9 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2322.784000 45.5 1000.0 1000.000 |V 32.8 8.5 54.0
2371.546500 45,2 1000.0 1000.000 |V 33.0 8.8 54.0
2380.758500 45.1 1000.0 1000.000  V 33.0 8.9 54.0
2390.000000 45.0 1000.0 1000.000 | V 33.0 9.0 54.0
2400.000000 47.2 1000.0 1000.000 | V 33.0 6.8 54.0

Ty chn
I 1 N
Tested by: Chrri L) Reviewed by:

20190411 20190411
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Prafbericht - Nr.: 50141724 001 Page 130 of 161

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test ltem: Mixer

Identification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(BDR-Low)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Horizontal
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz
100 T

o 1+ 2401943750 GHz
79,782 dBuV/m

B0 =
4 FCC Part 15 1-18GHz PE

£
£
2
8
= o)
: " +
S L + + + +
40 1+
30
I o
10 4=
0 t t 1 t t t + 1 +—
2310 2320 2340 2360 2380 2404

Freanency in MHz

Ty chn
I ! |
Tested by: Chrri L) Reviewed by:

20190411 20190411
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Prafbericht - Nr.: 50141724 001 Page 131 of 161

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2336.754750 §8.1 1000.0 1000.000 H 32.9 15.9 74.0
2371.805000 §7.7 1000.0 1000.000 H 33.0 16.3 74.0
2380.347250 §7.9 1000.0 1000.000 H 33.0 16.1 74.0
2390.000000 57.3 1000.0 1000.000 H 33.0 16.7 74.0
2400.000000 60.3 1000.0 1000.000 H 33.0 13.7 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2336.754750 45.4 1000.0 1000.000  H 32.8 8.6 54.0
2371.805000 45,2 1000.0 1000.000 H 33.0 8.8 54.0
2380.347250 45.1 1000.0 1000.000 H 33.0 8.9 54.0
2390.000000 45.0 1000.0 1000.000 H 33.0 9.0 54.0
2400.000000 49.0 1000.0 1000.000 | H 33.0 5.1 54.0

Ty chn
I 1 N
Tested by: Chrri L) Reviewed by:

20190411 20190411
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test ltem: Mixer

Identification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(BDR-Low)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Vertical
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

100 T

0T 2402037750 GHz
1 76,964 dBuV/m
80 <=
4 FOC Part 15 1-18GH: PE H

Level in dBuvVim

0 + t t + t + t t +—
1310 2320 2340 1360 2380 2404

Frequency in MHz

Ty chn
I ! |
Tested by: Chrri L) Reviewed by:

20190411 20190411
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Prafbericht - Nr.: 50141724 001 Page 133 of 161

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dB!IVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2331.079500 §8.7 1000.0 1000.000  V 32.9 15.3 74.0
2348.669250 §8.1 1000.0 1000.000  V 32.9 15.9 74.0
2368.350500 $8.1 1000.0 1000.000  V 33.0 15.9 74.0
2390.000000 57.5 1000.0 1000.000 |V 33.0 16.5 74.0
2400.000000 61.2 1000.0 1000.000 |V 33.0 12.8 74.0

Limit and Margin AV

Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -

{MHz) (dB!ivim) (ms) (kHz) (dB/m) | -AVG AVG
(dB) | (dBlivim)
2331.079500 45.4 1000.0 1000.000 | V 32.9 8.6 54.0
2348.669250 453 1000.0 1000.000 | V 32.9 8.7 54.0
2368.350500 45.2 1000.0 1000.000 | V 33.0 8.8 54.0
2390.000000 45.0 1000.0 1000.000 | V 33.0 9.0 54.0
2400.000000 50.0 1000.0 1000.000 | V 33.0 40 54.0
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I 1 N
Tested by: Chrri L) Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test ltem: Mixer

Identification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(EDR-Low)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Horizontal
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

100 T
+4 2AN2OTIONNGHE
77.680 dBuV/m

a0+

50+

4 FOC Part 15 1-18GHz P H

R

Level in dBuVim

0 + t + t + t + t +—
2310 2320 2340 2360 2380 2404

Freguency in MHz

Ty chn
I ! |
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2319.705500 §8.2 1000.0 1000.000 H 32.9 15.8 74.0
2337.166000 §7.9 1000.0 1000.000 H 32.9 16.1 74.0
2359.197250 58.4 1000.0 1000.000 H 33.0 15.6 74.0
2390.000000 58.6 1000.0 1000.000 H 33.0 15.4 74.0
2400.000000 60.2 1000.0 1000.000 H 33.0 13.8 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2319.705500 45.4 1000.0 1000.000  H 32.8 8.6 54.0
2337.166000 45.4 1000.0 1000.000 H 32.9 8.6 54.0
2359.197250 45.3 1000.0 1000.000 H 33.0 8.7 54.0
2390.000000 44.9 1000.0 1000.000 H 33.0 9.1 54.0
2400.000000 48.0 1000.0 1000.000 | H 33.0 6.0 54.0

Ty chn
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test ltem: Mixer

Identification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(EDR-Low)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Vertical
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT_ERER1-AG2-04_1 GiHz-18GTHz
00 -

o) A
2401990750 GHe
ES T6.122 dBuV i
B o=

4 FCC Part 13 1 16GHz PR Y

Level in dBu¥/m

30+

310 320 1340 2360 380 2404

Frequency in MHz

- | dlt’-‘n
- ' | e \
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth Peol corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) | -PK+ PK+

(dB) | (dB!ivim)
2329.246500 58.4 1000.0 1000.000 |V 32.9 15.6 74.0
2360.948000 58.3 1000.0 1000.000 |V 33.0 15.7 74.0
2372.498250 57.7 1000.0 1000.000 |V 33.0 16.3 74.0
2390.000000 57.7 1000.0 1000.000 |V 33.0 16.3 74.0
2400.000000 60.5 1000.0 1000.000 | V 33.0 13.5 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) (dBlIVim)
2329.246500 45.5 1000.0 1000.000 | V 32.9 8.5 54.0
2360.848000 45.2 1000.0 1000.000 | V 33.0 8.8 54.0
2372.498250 45.1 1000.0 1000.000 | V 33.0 8.9 54.0
2390.000000 44.9 1000.0 1000.000 | V 33.0 9.1 54.0
2400.000000 48.5 1000.0 1000.000 | V 33.0 5.5 54.0

— on
Chvig Liom . S~ ¢ '
Tested by: 4 Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

Seikaku

Mixer

LD mixer 102A G3
FCC Part 15

Radiated Emission
Transmitting(BLE-Low)
20 C, 50 %,
AC 120V/60Hz
174071875

/

Pass

Test distance is 3m; Horizontal

100 kPa

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

FOC Part 15 1-18GHz PK

ZADBETIO00 GHz
79517 dBuVim

1

Level in dBuvim

t t + t +
2340 2360 2380

Frequency in MHz

, Jm@ (j‘ut'fi"ll
I |
Tested by: Chrri L) Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+

(dB) | (dBiivim)
2330.104250 58.9 1000.0 1000.000 H 32.8 15.1 74.0
2344.122000 58.8 1000.0 1000.000  H 32.8 15.2 74.0
2363.497750 59.1 1000.0 1000.000 | H 33.0 14.9 74.0
2390.000000 58.9 1000.0 1000.000 | H 33.0 15.1 74.0
2400.000000 58.8 1000.0 1000.000 | H 33.0 15.2 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2330.104250 45.5 1000.0 1000.000 H 32.9 8.6 54.0
2344.122000 454 1000.0 1000.000 | H 32.9 8.6 54.0
2363.497750 45.3 1000.0 1000.000 H 33.0 8.7 54.0
2390.000000 45.0 1000.0 1000.000 | H 33.0 9.0 54.0
2400.000000 45.0 1000.0 1000.000 | H 33.0 9.0 54.0

Ty chn
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Tested by: Chrri L) Reviewed by:

20190411 20190411




Produkte
Products

Appendix B

A TUVRheinland®

Prifbericht - Nr.:
Test Report No.

50141724 001

Seite 140 von 161
Page 140 of 161

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Em

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

100 -

Seikaku

Mixer

LD mixer 102A G3
FCC Part 15

Radiated Emission
Transmitting(BLE-Low)
20 C, 50 %,
AC 120V/60Hz
174071875

/

Pass

Test distance is 3m; Vertical

100 kPa

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

FOC [t 15 1-18GHz PE

EMC Test Service Hotline: +86-20-28391188

ission)

2ADZHOA000 GHz
79831 dBuVim

f

Level in dBuVim

t t 1 t t t t
2320 2340 2300 2380

Freauency in MHz
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I |
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2330.762250 §8.7 1000.0 1000.000  V 32.9 15.3 74.0
2348.011250 §8.5 1000.0 1000.000  V 32.9 15.5 74.0
2363.474250 $9.1 1000.0 1000.000  V 33.0 14.9 74.0
2390.000000 58.2 1000.0 1000.000 |V 33.0 15.9 74.0
2400.000000 58.7 1000.0 1000.000 |V 33.0 15.3 74.0

Limit and Margin AV

Frequency Average Meas. Time | Bandwidth | Pol Corr. Margin Limit -

{MHz) {dBuVim) (ms) (kHz) (dB/m) | -AVG AVG
(dB) | (dBlivim)
2330.762250 45.5 1000.0 1000.000 | V 32.9 8.5 54.0
2348.011250 454 1000.0 1000.000 | V 32.9 86 54.0
2363.474250 453 1000.0 1000.000 | V 33.0 8.7 54.0
2390.000000 451 1000.0 1000.000 | V 33.0 8.9 54.0
2400.000000 451 1000.0 1000.000 | V 33.0 (X 54.0

Ty chn
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Tested by: Chrri L) Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

100 T

o ==2480141875 GHz
73.495 dBuV/m

Level in dBuVim

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(Hopping-High)

20 C, 50 %, 100 kPa
AC 120V/60Hz

174071875

/

Pass

Test distance is 3m; Horizontal

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

FOC Part 15 1-18GHz PR

EMC Test Service Hotline: +86-20-28391188

t t + t t
485 2490 2495

Frequency in MHz

I ! |
Tested by: Chrri L) Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+

(dB) | (dBiivim)
2483.500000 58.3 1000.0 1000.000 H 33.2 15.7 74.0
2487.022000 58.3 1000.0 1000.000  H 33.2 15.7 74.0
2489.733625 58.4 1000.0 1000.000 | H 33.2 15.7 74.0
2492.707750 58.4 1000.0 1000.000 | H 33.2 15.7 74.0
2496.002125 58.2 1000.0 1000.000 | H 33.2 15.8 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2483.500000 45.0 1000.0 1000.000 H 33.2 9.0 54.0
2487.022000 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2489.733625 45.0 1000.0 1000.000 H 33.2 9.0 54.0
2492.707750 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2496.002125 451 1000.0 1000.000 | H 33.2 8.9 54.0
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

100 T

1 2ZABO149T50 GHz
82.873 dBuV/m

EMC Test Service Hotline: +86-20-28391188

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(Hopping-High)
20 C, 50 %, 100
AC 120V/60Hz

174071875

/

Pass

Test distance is 3m; Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

k Pa

FOC Part 15 1-18GHz P

R

Level in dBuVim

2485 2490

Freguency in MHz
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2483.500000 §8.7 1000.0 1000.000  V 33.2 15.3 74.0
2486.103250 §8.2 1000.0 1000.000  V 33.2 15.9 74.0
2490.059125 58.3 1000.0 1000.000  V 33.2 15.7 74.0
2492807500 58.8 1000.0 1000.000 |V 33.2 15.2 74.0
2493.889000 58.5 1000.0 1000.000 |V 33.2 15.5 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2483.500000 45.1 1000.0 1000.000 |V 33.2 8.9 54.0
2486.103250 45.0 1000.0 1000.000 |V 33.2 9.0 54.0
2490.058125 45.0 1000.0 1000.000  V 33.2 8.0 54.0
2492.807500 45.0 1000.0 1000.000 | V 33.2 9.0 54.0
2493.889000 45.1 1000.0 1000.000 | V 33.2 9.0 54.0

Ty chn
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Tested by: Chrri L) Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test Item: Mixer

|dentification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(BDR-High)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Horizontal
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT_EREFO11-A02-04_1GHz-15GHz

100 1=

80002750 GHz
3675 dBuV o

P

- FOC Part 15 1-18GHz PE

Level in dBuVim

0 t t t + t t + !

2479 2485 2490 2495 2500

Frequency in MHz
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | -PK+ PK+

(dB) (dBiVim)
2483.500000 60.2 1000.0 1000.000 | H 332 13.8 74.0
24B87.688750 58.0 1000.0 1000.000 | H 33.2 16.0 74.0
2490.555250 58.8 1000.0 1000.000 | H 332 15.2 74.0
2494.666000 58.1 1000.0 1000.000 | H 33.2 15.9 74.0
2498.810875 57.8 1000.0 1000.000 | H 33.2 16.2 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz}) (dBuV/m) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dBjIVim)
2483.500000 45.2 1000.0 1000.000 | H 33.2 8.8 54.0
2487.688750 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2490.555250 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2494.666000 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2498.810875 45.1 1000.0 1000.000 | H 33.2 8.9 54.0

_ Chen
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
|dentification:
Test Standard:
Test Detail:

Operation Mode:

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(BDR-High)

Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz
Receipt No: 174071875
Report No: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30
EMCTT_EREF011-A02-04_1GHz-18GHz
100 1+
T 2480036875 Gtz
90 4~ 83.018 dBu¥/m
B0
B FCC Part 15 1-18GHz PE
70 <+
T %
S 8 X X ox
=1 + P AR OTY 1 U0 U BITOR 7 TP I | WO AT OTYY |
; 50
S S + - - + o+
40 +
30
20+
10+
0 t t t t t t t {
2479 I485 2490 2495 2500

Frequency in MHz
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. :]ndy .

Tested by: Choris L) Reviewed by:
20190411 20190411




Produkte Appendix B A TUVRheinland®

Products

.. . . Seite 149 von 161
Prafbericht - Nr.: 50141724 001 Page 149 of 161

Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time | Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) {ms) (kHz) (dBim) | -PK+ PK+

(dB) | (dB!ivim)
2483.500000 62.8 1000.0 1000.000 | V 33.2 11.2 74.0
2487.347500 60.3 1000.0 1000.000 | V 33.2 13.7 74.0
2492.888875 58.1 1000.0 1000.000 | v 33.2 15.9 74.0
2497.808125 58.5 1000.0 1000.000 | V 33.2 15.5 74.0
2499.341125 57.4 1000.0 1000.000 | ¥V 33.2 16.6 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuV/m) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2483.500000 46.4 1000.0 1000.000 | V 33.2 7.6 54.0
2487.347500 45.1 1000.0 1000.000 | V 33.2 8.9 54.0
2492.888875 45.1 1000.0 1000.000 | V 33.2 8.9 54.0
2497808125 45.1 1000.0 1000.000 | V 33.2 8.9 54.0
2499.341125 45.1 1000.0 1000.000 | V 33.2 8.9 54.0

_ Chen
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Seikaku

Test ltem: Mixer

Identification: LD mixer 102A G3

Test Standard: FCC Part 15

Test Detail: Radiated Emission

Operation Mode: Transmitting(EDR-High)
Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz

Receipt No: 174071875

Report No: /

Result: Pass

Comment: Test distance is 3m; Horizontal
Subrange 1

Frequency range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF907/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

100 T

THRORITATS (GHz
7.210 dBuV/m
o) <=

B0 T

.{!\ FCC Part 15 1-18GHz PK

Level in dBuV/im
T
%

T + + + + +
40 4+
30
N <=
10 4=
0 f } : . t t t !
2479 285 2490 2405 2500

Freanency in MHz
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+

(dB) | (dBiivim)
2483.440000 58.5 1000.0 1000.000 H 33.2 15.5 74.0
2487.520000 57.9 1000.0 1000.000  H 33.2 16.1 74.0
2490.040000 58.2 1000.0 1000.000 | H 33.2 15.8 74.0
2492.680000 58.2 1000.0 1000.000 | H 33.2 15.8 74.0
2495.920000 58.1 1000.0 1000.000 | H 33.2 15.9 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2483.440000 45.2 1000.0 1000.000 H 33.2 8.9 54.0
2487.520000 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2490.040000 45.0 1000.0 1000.000 H 33.2 9.0 54.0
2492.680000 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2495.920000 451 1000.0 1000.000 | H 33.2 8.9 54.0
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50141724 001

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:

Seikaku

Mixer

LD mixer 102A G3

FCC Part 15

Radiated Emission
Transmitting(EDR-High)

Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz
Receipt No: 174071875
Report No: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30
EMCTT_EREF011-A02-04_1GHz-18GHz
10071
12480068375 GHz
9+ 83.729 dBuV/m
80+
- FCC Part 15 Class B |-18GHz PR
01
E 00T
= > X
z +
£ 501
EoOT + - - - +
w0t
304
201
101
0 t t t t t t t {
2479 2485 2490 2495 2500

Frequency in MHz

Ty chn
I ! |
Tested by: Chrri L) Reviewed by:
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+
(dB) (dB}IV/m)
2483.500000 60.0 1000.0 1000.000  V 33.2 14.1 74.0
2488.867375 §8.7 1000.0 1000.000  V 33.2 15.3 74.0
2491.917625 58.2 1000.0 1000.000  V 33.2 15.8 74.0
2496.855125 58.5 1000.0 1000.000 |V 33.2 15.5 74.0
2498.233375 58.1 1000.0 1000.000 |V 33.2 15.9 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
{MHz) {dBuVim) (ms) (kHz) {dBim) | -AVG AVG

(dB) | (dBlivim)
2483.500000 46.1 1000.0 1000.000 |V 33.2 7.9 54.0
2488.867375 45.0 1000.0 1000.000 |V 33.2 9.0 54.0
2491.917625 45.0 1000.0 1000.000  V 33.2 8.0 54.0
2495.855125 45.1 1000.0 1000.000 | V 33.2 8.9 54.0
2498.233375 45.1 1000.0 1000.000 | V 33.2 8.9 54.0
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency range:
Receiver:
Transducer:

100 -

2 480233750 GHz
77.895 dBuV/m

EMC Test Service Hotline: +86-20-28391188

Seikaku

Mixer

LD mixer 102A G3
FCC Part 15

Radiated Emission
Transmitting(BLE-High)
20 C, 50 %,

AC 120V/60Hz
174071875

/

Pass

Test distance is 3m; Horizontal

100 kPa

1GHz-18GHz
TUV FSP30
TUV SAC HFQ07/ TUV FSP30

EMCTT _EREFO11-A02-04_1GHz-18GHz

FOC [Pt 15 (Ilui B 1-180Hz PE

Level in dBuVim

t t t 1 t t
2485 2450 2495

Freauency in MHz

- d"fﬂ
A i | ~ \
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - PK+ PK+

(dB) | (dBiivim)
2483.500000 58.6 1000.0 1000.000 H 33.2 15.4 74.0
2486.297500 58.3 1000.0 1000.000  H 33.2 15.7 74.0
2489.573500 58.8 1000.0 1000.000 | H 33.2 15.2 74.0
2493.206500 58.9 1000.0 1000.000 | H 33.2 15.1 74.0
2495.555875 58.2 1000.0 1000.000 | H 33.2 15.8 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) (dBuVim) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2483.500000 45.1 1000.0 1000.000 H 33.2 8.9 54.0
2486.297500 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2489.573500 45.0 1000.0 1000.000 H 33.2 9.0 54.0
2493.208500 45.0 1000.0 1000.000 | H 33.2 9.0 54.0
2495.555875 451 1000.0 1000.000 | H 33.2 9.0 54.0
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:

EMC Test Service Hotline: +86-20-28391188

Seikaku

Mixer

LD mixer 102A G3
FCC Part 15

Radiated Emission
Transmitting(BLE-High)

Climate Condition: 20 C, 50 %, 100 kPa
Test Voltage/ Freq: AC 120V/60Hz
Receipt No: 174071875
Report No: /
Result: Pass
Comment: Test distance is 3m; Vertical
Subrange 1
Frequency range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF907/ TUV FSP30
EMCTT EREF011-A02-04_1GHz-18GHz
100 T
4 2480107750 GHz
B 157 dBuVim
Q) =
B0
L ECC Part 15 1-18GHz PK.
70 1+
g7 % X
é 4
g s+
LR + + + + +
40 1
30 4
) =
10T
0 t t + + ; t + {
2479 2485 2490 2495 2500

Frequency in MHz

Ty chn
I ! |
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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

Limit and Margin PK

Frequency MaxPeak Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) {dB!IVim) (ms) (kHz) (dB/m) | - PK+ PK+

(dB) | (dBiivim)
2483.500000 59.6 1000.0 1000.000  V 33.2 14.4 74.0
2488.808625 58.2 1000.0 1000.000 |V 33.2 15.8 74.0
2491.830750 58.0 1000.0 1000.000 | V 33.2 16.0 74.0
2495.196250 58.1 1000.0 1000.000 | V 33.2 15.9 74.0
2497.760875 58.5 1000.0 1000.000 | V 33.2 15.6 74.0

Limit and Margin AV

Frequency Average Meas. Time Bandwidth | Pol Corr. Margin Limit -
(MHz) {dB!IV/m) (ms) (kHz) (dB/m) | - AVG AVG

(dB) (dB}IVim)
2483.500000 45.9 1000.0 1000.000 |V 33.2 8.1 54.0
2488.809625 45.0 1000.0 1000.000 |V 33.2 9.0 54.0
2491.930750 45.0 1000.0 1000.000 |V 33.2 9.0 54.0
2495.196250 45.0 1000.0 1000.000 |V 33.2 9.0 54.0
2497.760875 451 1000.0 1000.000 | V 33.2 8.9 54.0
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50141724 001

T Rbeinlznd (Guargdanag) Ltd.

Test Information

ranutacturer:
Tast Heamt
eniificatien:

Test Sandand
Tast Dartail:
Operation Mode:
Clirmate Condition:
Tazt Wollage:' Fraq.:
Faort /! Line:
Racalpl Mo.:
Report o,
Resull;

Cormiment:

Hardware Setup:
Lawvel Unit:

Subrange
1590KHZ = 30MHZ

Lewa B

BT Tesl Samvice Hotling: +86-20-28304 184

EMC Test Record (EMISSION)

Salkaku

lMIXER.

LOMIXI02853, LOM X 102153

FCC PART 15

Conduetad Emisslon

BT mde

224 4 WRH; 101 kPa.

ACI2Z0W &l Hz

ALC Mains (LT+N2

174071875

18080746 001

Pass

;

1phase LISM ENV216 10 ESGI 2

dEpY
Detectars F Bandwldth Step Slze Mezs. Time  Racebver
Peak mverage SkHz 4 SkHz 10me ESCI 3

e,
I Ir

J“'“'1||'[|| '1:11 ' |
. w '|].'l !I. lh.

300 0050 6 B TRV R I RS ¥ e a0k
Eric DA a
It i :]Lx)y lj’lfﬁl
Tested by: - Feviewsd by

I TnE 27113
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T Rbeinlznd (Guargdanag) Ltd.

BT Tesl Samvice Hotling: +86-20-28304 184

Final_Result
Frequency | QuatiPask | Chvarsge | Limit | WMargin | Weas. | Bandwidih | Lina | Fiter | Garr
|[MHEz) [dEuh) [ [=ITL T MEWS (B 1;:? [kHz) a)
[]

174000 = 3572 | EBAT7 | 1a4s | 1000 2000 | H “OFF a5
2174000 £0.05 - | 6477 471 | ina0. 000 | H aFF 34
[FETEL 04 35 = #1m 713 | 000, 5000 | o aFF a7
CIER00 - J0E0 | E24d 1280 | 040, 9000 [ M OFF 9a
©.ZE8000 6128 .| 6168 22| 1000 9400 |[W___|OFF | 8.4
£ 2E2000 - 3574 | BOTA | iR4z | 1040, 000 | H aFF EE)
£ 300004 44 13 - | #1084 1384 | 1000, antm | M OFF a5
£ 330404 == 40.67 44 45 a74 | 1040, a480 | N OFF 9.6
C.346000 [ER ] — | Eo0a| 16Ja | 040 000 | H OFF a4
e 77 = | EWGA | fral | o0 ga00 | H aOFF EX:)
[ e} = 26.33 44 B4 2225 | 1068 anim | N aFe RS
0554000 == 28.35 44414 1765 | 1400. 4000 | W QFF 9.6

. 1 :]W)‘y lj’lf!’il

Tested by: - Feviewsd by
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Test Report No.

T Rbeinlznd (Guargdanag) Ltd. BC Tesl Sanics Haotline: +86-20-28304 188

EMC Test Record (EMISSION)

Test Information

ranutacturer: Seikaku
Tast Heamt MIXER
antificathen: LOMIXI02853, LOM X 102153
Test Sandand FCC PART 15
Tast Dartail: Comduetad Emisslon
Operation Mode: BT mode
Clirmate Condition: 22 % % WRH; 101 KPa.
Tasl Woltager Fraq.: AC240% a0 Hz
Fon / Line: AL Mains (L1+M2
Facalpt Mo.: 174071875
Report No.: 1B0B074E 001
Resull; Pass
Comiment: !
Hardware Setup: 1phase LISM ENV216 10 ESGI 2
Lawvel Unit: dapy
Subrange Detectars F Bandwldth Step Slze Mezs. Time  Racebver
180KHZ - 30MHZ Peak mverage SkHz 4 SkHz 10me ESCI 3
]
W
&
T
2w
]
? o
ki
40
£
i
20 |

11
A
R om0

A SW & & ok 2 Mk

Haauzncvin H2.

]
I Ll | J{x{;{ dlwt
Tested by: - Fraviewed by
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Test Report No.

T Rbeinlznd (Guargdanag) Ltd. BC Tesl Sanics Haotline: +86-20-28304 188
Final_Result
Frequency | QuatiPask | Chvarsge | Limit | WMargin | Weas. | Bandwidih | Lina | Fiter | Garr
[MH=) [ =T L [T dEWS | WB) 'II;:? [kHz) a)
[]
L.324000 o 3556 | 49353 ) 968 | 9000, 8000 | L1 _QFF 4.5
£.324000 41.38 = | Baas| 1Aaz | 1040 9000 | H OFF 9.4
ET e - TR0 | 4nhE | 2114 | 1646, 5000 | N OFF a6
[ R - 3052 | 4644 1648 | 040, 9000 [ M OFF L]
(ESEN0 | =) 066 | 46001 4534 ] 1040.1 8000 |\ W | OFF | 8.7
&30 - 1722 | 4600 | 2874 [ 1040 000 | L1 QFF a7
A ARAN0H - 208 | 4600 43¢ 1000, a40m [N OFF a7
418840 4245 = [ARih] 4345 | 468, A400 [N OFF 8.4
4 Z2H000 33 98 — | G600 | 3343 | 040 9000 [ M OFF 5.8
4 ZE400 FENL = | 6400 | 32A§ | 040 5000 [ H OFF EE]
4 28200 1244 - [T EER R a4a80 | N [+ ]ia a7
4334000 2178 = | 5609 3430[ 686 2000 [N OFF 8.7

]
I Ll | J{x{;{ dlwll
Tested by: - Fraviewed by
bei) I B 271113




